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|
Item Parts name Part No. Q'ty
48 | Hex. socket head bolt M6 x 20 4
49 Spring washer M6 4
50 Spring pin JIS B2808 ¢ 3.5%X 8 2
51 Cross-recessed head screw M5%x 12 4
52 Spring washer M5 8
Notes:% parts used only for model M120,M220.
veparts used only for model M720. |
5.2 Valve Assembly Parts List AD6800.0-30
Part No. .
Lien Faris pane For M120 & M220 _ |For M720 sl
53| Sleeve body AD6800.0-31 AD6800.0-31 1
54| Fitting PN-10%X7.5-R1/4BSS |DWH-10B 1
55| Fitting PL-10X 7.5-R1/4BSS |DWL-10B 1
56| Futting PL-10X% 7.5-R1/4BSS |[DWL-10B 1
57| Plug 1/8 1/8 2
58| Plug 1/8 1/8 2
59| Damper AD6800.0-33 AD6800.0-33 1
60| Cross-recessed head screw | M4X 8 M4x 8 2
61| Spring washer M4 M4 2
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